

ROZA TEKSTIL FERMUAR

Keresteciler sitesi Yüksek Sok. No:3/1 Merter / Istanbul
Contact person: Rojen Baltaş

The following samples were submitted by the client as:

- (A) Zipper
- (B) Slider

Buyer :Tchibo GmbH
Applicant (name, address, contact) :Keresteciler sitesi Yüksek Sok.
No:3/1 Merter / Istanbul
Contact person: : Rojen Baltaş

SGS job number :TR 546896
(name, address, contact) :ROZA TEKSTIL
Keresteciler sitesi Yüksek Sok.
No:3/1 Merter / Istanbul
Contact person: : Rojen Baltaş

Tchibo Project No. (PJN) : Not Given
Harmful Substances Catalogue : Not Given
Order/Model No. : 73762
Article description : Not Given

Q+P submitted : Yes / No
Date of Q+P : Not Given
Country of Origin : Not Given
Country of Destination : Not Given
1s – 5th Sample receiving date : 18.12.2013
Sample Resubmit Date : /
1s – 5th Testing performing date : 18.12.2013- 24.12.2013

Overall test result Physical :**SEE RESULTS**



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

The test results relate to the tested items only.
Test reports without SGS seal and authorized signatures are invalid.
Reported results do not include uncertainties.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd
Kontrol Servisleri A.Ş.

Dilek Şen
Customer Services Supervisor



Nagehan Gencay
Customer Services Team Leader



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Summary page
Component List (for textiles only)

Component No.	Description	Position	Composition	Color	Remark
A	Zipper	-	-	White	-
B	Slider	-	-	Silver	-

<u>Physical Tests</u>		A		B	
		<u>Pass</u>	<u>Fail</u>	<u>Pass</u>	<u>Fail</u>
1	Zipper lateral strength	*	*	-	-
2	Resistance to corrosion	-	-	*	*

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Zipper Performance test

Test Method: DIN 3419-1:1998

Test No. 6.2.3.1

Whole Sample (A)

Testing the strength of the zipper
426,7 N TT*

Tchibo's Requirement

No Requirement

TT*: Top of the zipper part was torn.

Determination of Corrosion Resistance

Test Method: DIN EN 12568 Section 7.1.1

Result :

(B) Slider

TCHIBO's Requirement

Result :

Area of
Corrosion

No corrosion on grey metallic slider

No Requirement

Number Of
Corrosion Area

*** End of Report ***

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.